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Prifgegenstand: Presence Sensor Module

Test item:

Bezeichnung / Typ-Nr.: GR8V23
Identification / Type no.:

Auftrags-Inhalt: Test Report

Order content.
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This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
vos duplicated in extracts. This test report does not entitle to carry any test mark.
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Anmerkungen
Remarks

1 |Alle eingesetzten Prifmittel waren zum angegebenen Priifzeitraum gemaf eines festgelegten
Kalibrierungsprogramms unseres Priifhauses kalibriert. Sie entsprechen den in den Prifprogrammen
hinterlegten Anforderungen. Die Riickverfolgbarkeit der eingesetzten Prifmittel ist durch die Einhaltung der
Regelungen unseres Managementsystems gegeben.

Detaillierte Informationen bezuglich Prifkonditionen, Prifequipment und Messunsicherheiten sind im Priiflabor
vorhanden und kénnen auf Wunsch bereitgestellt werden.

The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The traceability
of the test equipment used is ensured by compliance with the regulations of our management system.
Detailed information regarding test conditions, equipment and measurement uncertainty is available in the test
laboratory and could be provided on request.

2 | Wie vertraglich vereinbart, wurde dieses Dokument nur digital unterzeichnet. Der TUV Rheinland hat nicht
Uberprift, welche rechtlichen oder sonstigen diesbezlglichen Anforderungen fiir dieses Dokument gelten.
Diese Uberpriifung liegt in der Verantwortung des Benutzers dieses Dokuments. Auf Verlangen des Kunden
kann der TUV Rheinland die Guiltigkeit der digitalen Signatur durch ein gesondertes Dokument bestatigen.
Diese Anfrage ist an unseren Vertrieb zu richten. Eine Umweltgebuhr fir einen solchen zusatzlichen Service
wird erhoben.

As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such verification
is within the responsibility of the user of this document. Upon request by its client, TUV Rheinland can confirm
the validity of the digital signature by a separate document. Such request shall be addressed to our Sales
department. An environmental fee for such additional service will be charged.

3 | Prufklausel mit der Note * wurden an qualifizierte Unterauftragnehmer vergeben und sind unter der jeweiligen
Priifklausel des Berichts beschrieben.

Abweichungen von Priifspezifikation(en) oder Kundenanforderungen sind in der jeweiligen Priifklausel im
Bericht aufgefuhrt.

Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the respective
test clause in the report.
Deviations of testing specification(s) or customer requirements are listed in specific test clause in the report.

4 |Die Entscheidungsregel fiir Konformitatserklarungen basierend auf numerischen Messergebnisen in diesem
Prifbericht basiert auf der "Null-Grenzwert-Regel" und der "Einfachen Akzeptanz" gemaf ILAC G8:2019 und
IEC Guide 115:2021, es sei denn, in der auf Seite 1 dieses Berichts genannten angewandten Norm ist etwas
anderes festgelegt oder vom Kunden gewiinscht. Dies bedeutet, dass die Messunsicherheit nicht berlcksichtigt
wird und daher auch nicht im Prifbericht angegeben wird. Zu weiteren Informationen bezueglich des Risikos
durch diese Entscheidungsregel siehe ILAC G8:2019.

The decision rule for statements of conformity, based on numerical measurement results, in this test report is
based on the “Zero Guard Band Rule” and “Simple Acceptance” in accordance with ILAC G8:2019 and IEC
Guide 115:2021, unless otherwise specified in the applied standard mentioned on Page 1 of this report or
requested by the customer. This means that measurement uncertainty is not taken in account and hence also
not declared in the test report. For additional information to the resulting risk based of this decision rule please
refer to ILAC G8:2019.
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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 OFF-TIME
RESULT: Pass

5.1.3 EMISSION BANDWIDTH
RESULT: Pass

5.1.4 EIRP Power
RESULT: Pass

5.1.5 PEAK TRANSMITTER OUTPUT POWER
RESULT: Pass

5.1.6 TRANSMITTER SPURIOUS EMISSIONS
RESULT: Pass

5.1.7 FREQUENCY STABILITY
RESULT: Pass

5.1.8 CoNDUCTED EmissioN oN AC MAINS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Test Results
Appendix B: Photographs of the Test Set-up
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2 Test Sites

2.1 Test Facilities

MRT Technology (Suzhou) Co., Ltd.
D8 Building, No.2 Tian'edang Rd., Wuzhong Economic Development Zone, Suzhou, China

FCC Accreditation Designation No.: CN1166
ISED wireless device testing laboratory: CN0001

The tests at the test sites have been conducted under the supervision of a TUV engineer.

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Radiated Emissions
Cali. | Cali. Due .
Instrument Manufacturer] Model No. Asset No. Interval Date Test Site
EMI Test Receiver R&S ESR3 MRTSUEQ06185 | 1 year |2023-12-28 SIP-AC3
Signal Analyzer Keysight N9010B MRTSUE06559 | 1 year |2024-05-23 | SIP-AC3
Horn Antenna Schwarzbeck | BBHA 9170 MRTSUE06599 | 1 year |2024-09-24 | SIP-AC3
Preamplifier EMCI EMC184045SE | MRTSUE06602 | 1 year | 2024-10-09 SIP-AC3
Horn Antenna R&S HF907 MRTSUEQ06611 | 1 year |2024-07-14 SIP-AC3
Thermohygrometer testo 608-H1 MRTSUE06619 | 1 year |2024-10-28 | SIP-AC3
Thermohygrometer testo 608-H1 MRTSUE06622 | 1 year |2024-11-03 | SIP-AC3
Preamplifier EMCI EMCO012645SE | MRTSUE06642 | 1 year | 2024-01-12 SIP-AC3
TRILOG Antenna | Schwarzbeck| VULB 9168 MRTSUEQ06646 | 1 year |2024-08-04 | SIP-AC3
Anechoic Chamber RIKEN SIP-AC3 MRTSUEQ06782 | 1 year |2023-12-22 SIP-AC3
Loop Antenna Schwarzbeck| FMZB 1519 B | MRTSUE06937 | 1 year |2024-02-26 | SIP-AC3
Signal Analyzer | Keysight NOO30B | MRTSUE06395 | 1 year |2024-06-29 |S!F TRISIP-
mmWave Antenna | MI-WWAVE | 261U-25/383 MRTSUE06273 N/A N/A SIP-TR2
mmWave Antenna A-INFO LB-15-25-A MRTSUE06409 N/A N/A SIP_-I.;.FF{{;/SIP_
mmWave Antenna A-INFO LB-10-25-A MRTSUE06410 N/A N/A SIP-TR2
Waveguide . SIP-TR1/SIP-
Harmonic Mixer Keysight M1970V MRTSUEQ06271 | 3 years | 2025-09-22 TR?
Waveguide Keysight M1970W MRTSUE06272 |3 years | 2025-09-29 | SIP-TR2
Harmonic Mixer
mmWave Antenna | MI-WWAVE 261G/387 MRTSUE06274 N/A N/A SIP-TR2
mmWave Antenna | MI-WWAVE 261F/387 MRTSUE06275 N/A N/A SIP-TR2
mmwf\h’s di’l‘éens"’” Keysight | N9029AV05 | MRTSUE06367 | N/A N/A SIP-TR2
mmwf\h’s di’l‘éens"’” Keysight | N9029AV06 | MRTSUE06368 | N/A N/A SIP-TR2
Conducted Emissions
Cali. | Cali. Due .
Instrument Manufacturer] Model No. Asset No. Interval Date Test Site
Two-Line V-Network R&S ENV216 MRTSUEO06003 | 1 year |2024-05-23 | SIP-SR2




A TUVRheinland®

Priifbericht - Produkte
Test Report - Products

Prufbericht - Nr.: CN23UYT3 001 Seite 7 von 24
Test Report No. Page 7 of 24
EMI Test Receiver R&S ESR3 MRTSUE06612 | 1 year |2024-05-23 | SIP-SR2
Thermohygrometer testo 608-H1 MRTSUE06621 | 1 year |2024-11-03 | SIP-SR2
Shielding Room MIX-BEP SIP-SR2 MRTSUEQ06949 |5 years | 2024-10-23 | SIP-SR2

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Parameter Uncertainty
AC Conducted Measurement Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
Emission 9kHz~150kHz: 3.58dB
Measurement 150kHz~30MHz: 3.20dB

Measurement Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
Coaxial: 9kHz~30MHz: 2.61dB
Coplanar: 9kHz~30MHz: 2.62dB
Horizontal: 30MHz~200MHz: 3.79dB
200MHz~1GHz: 3.91dB
1GHz~40GHz: 4.99dB
40GHz~50GHz: 3.96dB
50GHz~75GHz: 4.01dB
75GHz~110GHz: 3.99dB
110GHz~140GHz: 4.11dB
140GHz~220GHz: 4.20dB
Vertical: 30MHz~200MHz: 4.06dB
200MHz~1GHz: 5.21dB
1GHz~40GHz: 4.90dB
40GHz~50GHz: 3.86dB
50GHz~75GHz: 3.89dB
75GHz~110GHz: 3.87dB
110GHz~140GHz: 4.13dB
140GHz~220GHz: 4.24dB

Radiated Emission
Measurement

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the MRT Technology (Suzhou) Co.,
Ltd. file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

The MRT Technology (Suzhou) Co., Ltd. Test facility located at D8 Building, No.2 Tian'edang Rd.,
Wuzhong Economic Development Zone, Suzhou, China is listed on the US Federal Communications
Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The product is a Presence Sensor Module, which supports 60GHz microwave technology.

Presence Sensor Module GR8V23 intends to integrate into HOSTs A, B, C, D. This report includes test
data for GR8V23 in stand-alone configuration, and additional test for these HOSTs.

Presence Sensor Module GR8V23 integrating into these HOSTs is without any hardware/software
change.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment: Presence Sensor Module

Type Designation: GR8V23

FCC ID: 2BA9D-2823

IC: 30616-2823

HVIN: GR8V23

Operating Voltage: Powered by USB Port DC 5.0V via PC
Operating Temperature Range: | 0°C~ 70 °C

Technical Specification

Frequency Range:

57.0GHz - 61.56GHz
61.0GHz - 61.5GHz

Type of radar:

Field disturbance radar

Type of Modulation:

FMCW

Antenna Type:

Integral antenna

Antenna Gain:

Tx: 3 dBi (provides by client)
Rx: 3 dBi (provides by client)

Remark: operation frequency bands 57.0GHz - 61.56GHz and 61.0GHz - 61.5GHz share the same
antenna and can’t transmittion simultaneously.
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3.3 Independent Operation Modes

The basic operation modes are:
A. 57.0GHz - 61.56GHz transmitting mode
B. 61.0GHz - 61.5GHz transmitting mode

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in order
to measure its highest possible radiation and conducted level. The test modes were adapted accordingly
in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10:2020 and FCC KDB 364244 D01 Meas 15.255 Radars v01.

Table 3: Test environments

Environment Values During Tests

Parameter Temperature Voltage Relative Humidity
NTNV 22°C+2°C 5.0vdc Ambient

4.3 Special Accessories and Auxiliary Equipment

Table 4: Auxiliary Equipment Used during Test

Description Manufacturer Model S/IN
Laptop Lenovo E495 N/A

HUIZHOU GAOSHENGDA
Debug Board TECHNOLOGY CO., LTD 40-G55X81-IRC2LG N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Radiation Test (1GHz-40GHz)
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Diagram of Measurement Configuration for Radiation Test (above 40GHz)

Ant. Tower 0.45m
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Diagram of Measurement Configuration for Mains Conduction Measurement
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.203

According to the manufacturer declared, the EUT has integral antenna, the gain of antenna is 3 dBi, which
that permanent attachment and no consideration of replacement.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Off-time

RESULT: Pass

Test Specification
FCC Part 15.255 (c)(2)(ii)

Test standard * RSS-210 Annex J.3.2(b)ii
ANSI C63.10:2020 and FCC KDB 364244 D01 Meas
Basic standard . 15.255 Radars vO1.

KDB 364244 D01 Meas 15.255 Radars v01 Annex A
57.0-61.56 GHz: sum of continuous transmitter off-times of
at least two milliseconds equals at least 16.5 milliseconds
within any contiguous interval of 33 milliseconds

Limits
Note: Any discrete off-time periods of less than 2
milliseconds are not to be considered when determining the
total off-time over any 33-millisecond window

Kind of test site : Shielded Room

Test Setup

Date of testing : 2023-11-16

Input voltage . Powered by USB Port DC 5.0V via PC

Operation mode DA

Ambient temperature . 21.7°C

Relative humidity : 51.9%

Atmospheric pressure : 101 kPa

Test Results:

- For Operation Frequency Range 57.0 - 61.56 GHz:

Chirp On time Burst Period

DS0- 80024, MY54380003: Thu Nov 16 18:30:25 2023 DS0- 80024, MY54380003: Thu Nov 16 18:31:30 2023

0 £ ooV
[

F o1 oov q
b4

RTFEI

Chirps On time Burst Period Off-time Limit of Off-time Test Result
12.34 ms 33.08 ms 20.74 ms >=16.5ms Pass
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5.1.3 Emission Bandwidth
RESULT: Pass

Test Specification
Test standard : FCC Part 15.255 (c)(2)(v)
RSS-210 Annex J.3.2(b)(ii), RSS-Gen section 6.7
ANSI C63.10:2020 and FCC KDB 364244 D01 Meas
Basic standard . 15.255 Radars vO1.
KDB 364244 D01 Meas 15.255 Radars v01 section 6
e Operation frequency band within 57.0GHz - 61.56GHz:
within assigned band

Limits « Operation frequency band within 61.0GHz - 61.5GHz:
less than 500MHz and within assigned band

Kind of test site :  Shielded Room

Test Setup

Date of testing : gggg:??:g?

Input voltage . Powered by USB Port DC 5.0V via PC

Operation mode . AB

Ambient temperature . 22~24°C

Relative humidity . 47~52%

Atmospheric pressure : 101~102 kPa

Test Results:

- For Operation Frequency Range 57.0 - 61.56 GHz:

Emission Bandwidth for Operation Frequency Range 57.0 - 61.56 GHz
99% Occupied Low Frequency High Frequency

Bandwidth (GHz) (GHz) (GHz) Limit Result
3.4912 57.9861 61.4773 Within 57.0 - 61.56 GHz Pass
Test Plot

=
ﬁ Frequency il (=, &
KEYSIGHT |!nput: Ext Mixer Corrections: Off Trig: Free Run Center Freq: 59.700000000 GHz [
Signal ID: On Freq Ref: Int (S) Gate: Off AvglHold:>10/10 Center Frequency
Align: Auto NFE: Adaptive #IF Gain: Low Radio Std: None 59.700000000 GHz

| i Ref Lvi Offset 41.40 dB 5.4000 GHz
Scale/Div 10.0 dB Ref Value 148.39 dBuV

540.000000 MHz
" Auto
e =y Man

Center 59.700 GHz #Video BW 3.0000 MHz Span 5.4 GHz
#Res BW 1.0000 MHz #Sweep 75.0 ms (1001 pts)

3 Boundary Metrics v x dB Reference

Occupied Bandwidth
34912 GHz — i
Power 2.36 dBm

Total Power 141 dBpV Offset Frequency -1.5390 GHz

Lower Boundary Upper Boundary
Offset Freq Abs Power Rel Power Offset Freq Abs Power Rel Power
Occupied Bandwidth -1.7139 GHz -3dBm -37.3dBc 17773 GHz -3.45dBm -37.6dBc
x dB Bandwidth -1.7472 GHz -17.6 dBm 1.8090 GHz -17.6 dBm

SO A ? D BHjL S
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- For Operation Frequency Range 61 - 61.5 GHz:

Emission Bandwidth for Operation Freq

uency Range 61-61.5 GHz

99% Occupied Low Frequency High Frequency -
Bandwidth (MHz) (GHz) (GHz) i s
Less than 500MHz and
493.25 61.00195 61.4952 within 61-61.5 GHz Pass
Test Plot

IGHT |nput Ext Mixer

@ Signal ID: Off

Align: Auto

Corrections: Off
Freq Ref: Int (S)
NFE: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

Center

Ref Lvi Offset 42.69 dB

ScaleIDiv 10.0 dB Ref Value 139.68 dBuV

A st PP AR 00 ot ANt RIS

P B )

Center 61.2500 GHz
#Res BW 1.0000 MHz

#Video BW 3.0000 MHz

3 Boundary Metrics A

x dB Reference

Occupied Bandwidth x dB
493.25 MHz

Power

Offset Frequency

-20.00 dB

Total Power 141 dBuvV
Lower Boundary
Offset Freq Abs Power Rel Power
-248.05 MHz 5dBm -29.0 dBc
-256.38 MHz  -11.5 dBm

Offset Freq
Occupied Bandwidth

x dB Bandwidth

Aug 30, 2023
4:26:59 PM

®#55~M?

Avg|Hold:>10/10
Radio Std: None

-220.50 MHz
Upper Boundary

245.20 MHz
252.47 MHz

Freq: 61.250000000 GHz

75.000000 MHz
Auto

Span 750 MHz;
Sweep 2.53 ms (1001 pts);

8.45 dBm

Abs Power Rel Power
6.74dBm  -26.9 dBc
-11.5 dBm

oLy
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5.1.4 EIRP Power

RESULT: Pass

Test Specification

FCC Part 15.255 (c)(2)(ii)

FCC Part 15.255 (c)(2)(v)

RSS-210 Annex J.3.2(a)

RSS-210 Annex J.3.2(b)(ii)

ANSI C63.10:2020 and FCC KDB 364244 D01 Meas

15.255 Radars vO1.

KDB 364244 D01 Meas 15.255 Radars v01 section 7

¢ Operation frequency band within 57.0GHz - 61.56GHz:
20dBm peak EIRP

¢ Operation frequency band within 61.0GHz - 61.5GHz:
43dBm peak EIRP, 40dBm average EIRP, in addition, the
average power of any emission outside of the 61.0-61.5
GHz band, measured during the transmit interval, but still
within the 57—-71 GHz band, shall not exceed 10 dBm, and
the peak power of any emission shall not exceed 13 dBm

Shielded Room

Test standard

Basic standard

Limits

Kind of test site

Test Setup
Date of testing 2023-07-27 to 2023-12-01

Input voltage . Powered by USB Port DC 5.0V via PC
Operation mode . AB

Ambient temperature 22~24°C
Relative humidity 47~52%
Atmospheric pressure 101~102 kPa

Test Results:

- For Operation Frequency Range 57.0 - 61.56 GHz:

Peak EIRP Power Measurement for Operation Frequency Range 57.0 - 61.56 GHz
Measure Measure Power EIRP
Frequency . . DSO Emeas. EIRP . Test
Distance ANT Gain measured Limit
(GHz) (m) (dBi) (mV) (dBm) (dBuV/m) (dBm) (dBm) Result
59.7 0.7 24.34 3.95 -29.26 119.18 11.26 20 Pass

Note 1: The test distance is 0.7m
Note 2: E(dBuV/m) = 126.8 - 20log(300/fc) + SG Level(dBm) - Antenna Gain(dBi)
EIRP(dBm) = E(dBuV/m) + 20log(d) - 104.7

Note 3: EIRP is without degradation when in HOST configuration.
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- For Operation Frequency Range 61 - 61.5 GHz:

Peak EIRP Power Measurement for Operation Frequency Range 61-61.5 GHz
Frequency Measure Measur_e DSO AL Emeas. EIRP PK.EI.R 7 Test
(GHz) | Distance (m) | ANT Gain (mv) | ™easured | g vim) | (@Bm) | EMt | Result
(dBi) (dBm) (dBm)
61.25 0.3 24.77 8.70 -30.87 117.36 2.20 43 Pass
Average EIRP Power Measurement for Operation Frequency Range 61-61.5 GHz
Frequency Measure Measur_e DSO AL Emeas. EIRP Ave_. E.I — Test
(GHz) | Distance (m) | ANT Gain (uv) | measured | g vim) | (@Bm) | EMt | Result
(dBi) (dBm) (dBm)
61.25 0.3 24.77 643 -36.20 112.03 -3.13 40 Pass

Note 1: The test distance is 0.3m

Note 2: E(dBuV/m) = 126.8 - 20log(300/fc) + SG Level(dBm) - Antenna Gain(dBi)

EIRP(dBm) = E(dBuV/m) + 20log(d) - 104.7

Note 3: the peak EIPR of fundamental frequency of 61-61.5 GHz is less than 13dBm, hence the peak power
within the 57-71 GHz is less than 13dBm, the average EIPR of fundamental frequency of 61-61.5 GHz is less
than 10dBm, hence the average power within the 57-71 GHz is less than 10dBm

Note 4: EIRP is without degradation when in HOST configuration.
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5.1.5 Peak Transmitter Output Power

RESULT: Pass

Test Specification

Test standard

Limits

Kind of test site

RSS-210 Annex J.5(b)

61.0-61.5 GHz: For devices with an emission bandwidth
greater than or equal to 100 MHz, the peak transmitter
output power shall not exceed 500 mW.

Shielded Room

Test Setup

Date of testing 2023-07-27 to 2023-12-01

Input voltage Powered by USB Port DC 5.0V via PC
Operation mode B

Ambient temperature 22~24°C

Relative humidity 47~52%

Atmospheric pressure

Test Result:

- For Operation Frequency Range 57.0 - 61.56 GHz (reporting only):

101~102 kPa

Peak Conducted Power Measurement for Operation Frequency Range 57.0 - 61.56 GHz
Frequency Peak EIPR Antenna Gain Conducted Limit Test Result
(GHz) (dBm) (dBi) Power (dBm)
59.7 11.26 3 8.26 -- Pass

- For Operation Frequency Range 61 - 61.5 GHz:

Peak Conducted Power Measurement for Operation Frequency Range 61-61.5 GHz
Frequency Peak EIPR Antenna Gain Conducted .
(GHz) (dBm) (dBi) Power (dBm) Limit (dBm) Test Result
61.25 2.20 3 -0.8 27 Pass
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5.1.6 Transmitter Spurious Emissions

RESULT:

Test Specification
Test standard

Basic standard

Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.255 (d), 15.209

RSS-210 Annex J.4, RSS-Gen section 6.13

ANSI C63.10:2020 and FCC KDB 364244 D01 Meas
15.255 Radars vO1.

KDB 364244 D01 Meas 15.255 Radars v01 section 8

(1) The power density of any emissions outside the 5771
GHz band shall consist solely of spurious emissions

(2) Radiated emissions below 40 GHz shall not exceed the
general limits in § 15.209 and RSS-Gen section 6.13

(3) Between 40 GHz and 200 GHz, the level of these
emissions shall not exceed 90 pW/cm2 at a distance of 3
meters

(4) The levels of the spurious emissions shall not exceed
the level of the fundamental emission

3m Semi-anechoic Chamber & 3m Full-anechoic Chamber
& Shielded Room

2023-08-17 to 2023-12-01

Powered by USB Port DC 5.0V via PC
AB

22~24°C

47~52%

101~102 kPa

For the measurement records, refer to the appendix A.
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5.1.7 Frequency Stability

RESULT:

Test Specification
Test standard

Basic standard

Limits

Kind of test site

Test Setup
Date of testing

Input voltage
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Test Results:

Pass

FCC Part 15.255 (f)

RSS-210 Annex J.6

ANSI C63.10:2020 and FCC KDB 364244 D01 Meas

15.255 Radars vO1.

KDB 364244 D01 Meas 15.255 Radars v01 section 9

o Operation frequency band within 57.0GHz - 61.56GHz:
within assigned band

o Operation frequency band within 61.0GHz - 61.5GHz:
within assigned band

Shielded Room

2023-09-01

2023-11-23

Powered by USB Port DC 5.0V via PC
A

22~24°C

47~52%

101~102 kPa

Operation frequency band

Operation frequency band

L (ki 57.0GHz - 61.56GHz 61.0GHz - 61.5GHz e
Test Voltage Measured Low | Measured High | Measured Low | Measured High
Temperature (°C) (Volt) Frequency Frequency Frequency Frequency Result
(MHz) (MHz) (MHz) (MHz)

50 DC 5V 57.9880 61.4891 61.0006 61.49489 Pass
40 DC 5V 57.9887 61.4905 61.00036 61.49449 Pass
30 DC 5V 57.9841 61.4903 61.00077 61.49513 Pass
DC 5V 57.9836 61.4892 61.00066 61.49479 Pass

20 DC 4.25V 57.9862 61.4927 61.00093 61.49539 Pass
DC 5.75V 57.9861 61.4902 61.00098 61.49542 Pass

10 DC 5V 57.9886 61.4935 61.00112 61.49493 Pass
0 DC 5V 57.9904 61.4895 61.00153 61.49585 Pass
-10 DC 5V 57.9818 61.4914 61.00272 61.49620 Pass
-20 DC 5V 57.9887 61.4869 61.00213 61.49568 Pass
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5.1.8 Conducted Emission on AC Mains

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup
Date of testing

Input voltage

Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.207(a)

RSS-Gen section 8.8

ANSI C63.10:2020 and FCC KDB 364244 D01 Meas
15.255 Radars v01.

0.15 — 30MHz

FCC Part 15.207(a)

RSS-Gen section 8.8 Table 4

Shielded Room

2023-07-27 to 2023-12-01

Powered by USB Port DC 5.0V via PC with input voltage
120Vac, 60Hz

A B

Not connected

22~24°C

47~52%

101~102 kPa

For the measurement records, refer to the appendix A.
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6 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix B.
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Appendix A: Test Results
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Appendix A.1: Test Results of Field strength of harmonics in stand-alone
configuration

Appendix A.1.1 Operation Frequency Range 57.0 - 61.56 GHz

9kHz - 30MHz

Site: SIP-AC3 Test Date: 2023/11/23

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: FMZB1519B_9kHz-30MHz Polarity: Coaxial

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz

120

80

70

Level(dBuV/m)

60

30

20

0.009 0.01 0.1 0.15
Freq_ut_zn c_.}_,r(M Hz)

No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 0.012 53.783 33.806 -72.220 126.003 19.977 PK
2 0.020 48.820 29.163 -72.748 121.568 19.657 PK
3 0.029 45.526 26.229 -72.817 118.342 19.297 PK
4 0.048 43.764 24.901 -70.204 113.968 18.864 PK
5 0.072 41.919 23.135 -68.529 110.448 18.784 PK
6 |~ 0.133 39.859 21.027 -65.262 105.121 18.832 PK
7 0.133 26.632 7.800 -78.489 105.121 18.832 QP

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).

Note 4: Quasi-Peak measurement was not performed when peak measure level was lower than the quasi-peak
limit.
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Site: SIP-AC3 Test Date: 2023/11/23

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: FMZB1519B_9kHz-30MHz Polarity: Coaxial

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz

100
80
70
E 60
2 1 2
EE 50 = =
_% 40
30
20
10
0
0.15 1 10 30
Frequency(MHz)
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 0.165 49.615 30.834 -53.634 103.249 18.781 PK
2 | 0.792 49.225 30.175 -20.417 69.641 19.049 PK
3 1.568 43.172 24.103 -20.554 63.726 19.069 PK
4 2.374 39.208 20.092 -30.292 69.500 19.116 PK
5 3.165 34.205 15.055 -35.295 69.500 19.150 PK
6 8.075 29.968 11.085 -39.532 69.500 18.883 PK

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).

Note 4: Quasi-Peak measurement was not performed when peak measure level was lower than the quasi-peak
limit.
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Site: SIP-AC3 Test Date: 2023/11/23

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: FMZB1519B_9kHz-30MHz Polarity: Coplanar

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz

120

Level(dBuV/m)
~i
=]

20

0.009 0.01 01 015
Frequency(MHz)

No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 * 0.010 57.757 37.700 -69.828 127.585 20.057 PK
2 0.015 52.309 32.452 -71.757 124.065 19.857 PK
3 0.023 48.206 28.669 -72.149 120.355 19.537 PK
4 0.034 44.092 24.995 -72.870 116.962 19.097 PK
5 0.071 38.927 20.143 -71.642 110.570 18.784 PK
6 0.127 35.428 16.595 -70.094 105.521 18.833 PK

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).

Note 4: Quasi-Peak measurement was not performed when peak measure level was lower than the quasi-peak
limit.
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Site: SIP-AC3 Test Date: 2023/11/23

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: FMZB1519B_9kHz-30MHz Polarity: Coplanar

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz

100

70

60

Level(dBuV/m)

0.15 1 10 30
Frequency(MHz)

No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 0.254 46.067 27.451 -53.437 99.504 18.616 PK
2 | 0.777 45.438 26.387 -24.369 69.807 19.050 PK
3 1.568 38.545 19.476 -25.181 63.726 19.069 PK
4 2.344 33.276 14.164 -36.224 69.500 19.113 PK
5 7.986 29.733 10.854 -39.767 69.500 18.879 PK
6 16.299 27.505 8.699 -41.995 69.500 18.805 PK

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).

Note 4: Quasi-Peak measurement was not performed when peak measure level was lower than the quasi-peak
limit.
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30MHz - 1GHz

Site: SIP-AC3 Test Date: 2023/11/23

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: VULB 9168 00997 25-2000MHz Polarity: Horizontal

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz

90
80
70
60
E 50
2 w0 | '
T > 6
4 30 2
QDM%MMM
o ; || [ ]
: | | n
-10 | ‘ |
30 100 1000
Freg_L.!En_t_'nyH;]
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 190.535 15.576 0.200 -27.924 43.500 15.376 QP
2 199.750 22.118 7.200 -21.382 43.500 14.918 QP
3 359.800 17.665 -2.100 -28.335 46.000 19.765 QP
4 398.600 19.532 -1.300 -26.468 46.000 20.832 QP
5 |* 797.270 30.248 2.300 -15.752 46.000 27.948 QP
6 889.420 28.091 -1.500 -17.909 46.000 29.591 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Test Date: 2023/11/23

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: VULB 9168 00997 25-2000MHz Polarity: Vertical

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 141.550 20.191 2.500 -23.309 43.500 17.691 QP
2 | 166.285 27.523 9.700 -15.977 43.500 17.823 QP
3 398.600 28.232 7.400 -17.768 46.000 20.832 QP
4 572.715 25.892 1.400 -20.108 46.000 24.492 QP
5 799.695 28.420 0.500 -17.580 46.000 27.921 QP
6 931.130 28.001 -1.400 -17.999 46.000 29.401 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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1GHz - 18GHz

Site: SIP-AC3 Test Date: 2023/11/23

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: HF907 102861 1-18GHz Polarity: Horizontal

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 6380.500 43.250 49.706 -30.750 74.000 -6.456 PK
2 14166.500 | 49.509 46.107 -24.491 74.000 3.403 PK
3 17617.500 | 52.590 44.669 -21.410 74.000 7.923 PK
4 |* 17617.500 | 43.221 35.300 -10.779 54.000 7.923 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Test Date: 2023/11/23

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: HF907 102861 1-18GHz Polarity: Vertical

Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

EUT: Presence Sensor Module GR8V23

Test Mode: Transmit on 57.0 - 61.56 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 6992.500 43.613 48.964 -30.387 74.000 -5.350 PK
2 13792.500 | 49.500 47.424 -24.500 74.000 2.077 PK
3 17345.500 | 52.826 45.322 -21.174 74.000 7.505 PK
4 |* 17345.500 | 42.305 34.800 -11.695 54.000 7.505 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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18GHz - 40GHz

Site: SIP-AC3 Test Date: 2023/11/24 - 00:39

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: BBHA 9170 00935 18-40GHz-New Polarity: Horizontal

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 22697.000 | 45.981 54.313 -28.019 74.000 -8.333 PK
2 33961.000 | 50.547 56.980 -23.453 74.000 -6.434 PK
3 39428.000 | 53.778 52.752 -20.222 74.000 1.026 PK
4 |* 39428.000 | 43.256 42.230 -10.744 54.000 1.026 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3

Test Date: 2023/11/24 - 00:41

Limit: FCC Part15.249 RSE(3m)

Engineer: Barry Wu

Probe: BBHA 9170_00935_18-40GHz-New

Polarity: Vertical

EUT: Presence Sensor Module GR8V23

Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 22686.000 | 47.191 55.641 -26.809 74.000 -8.450 PK
2 33026.000 | 49.665 58.087 -24.335 74.000 -8.422 PK
3 39802.000 | 53.380 53.338 -20.620 74.000 0.042 PK
4 | 39802.000 | 42.642 42.600 -11.358 54.000 0.042 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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40GHz - 200GHz
Reading Measure Measure Power
AL e gaciod e Level @ 3m | Density L Polarities Result
(GHz) 0.7m (dB) 0.7m (dBuVim) | (pWicm?) (pPW/cm2)
(dBpV) (dBuV/m)
49.2135 49.52 45.78 95.30 82.66 48.93 90.00 Horizontal Pass
49.972 49.25 46.27 95.52 82.88 51.48 90.00 Vertical Pass
60.3495 25.58 41.48 67.06 54.42 0.07 90.00 Horizontal Pass
62.0075 24.58 41.29 65.87 53.23 0.06 90.00 Vertical Pass
81.127 34.57 44.20 78.77 66.13 1.09 90.00 Horizontal Pass
82.8845 35.15 44.27 79.42 66.78 1.26 90.00 Vertical Pass
132.553 14.65 57.37 72.02 59.38 0.23 90.00 Horizontal Pass
110.366 15.33 58.06 73.39 60.75 0.32 90.00 Vertical Pass
183.2522 11.58 60.58 72.16 59.52 0.24 90.00 Horizontal Pass
194.9414 12.37 61.36 73.73 61.09 0.34 90.00 Vertical Pass
Note:
1. Measure Level @ 0.7m = Reading Level @0.7m + Factor
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)
2. Measure Level @ 3m = Measure Level @ 0.7m + 20 * log(1m / 3m)
3. Power Density = (10"8 / 377) * {10*[(Measure Level @3m -120) / 20]}*2
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Appendix A.1.2 Operation Frequency Range 61 - 61.5 GHz

9kHz - 30MHz

Site: SIP-AC3 Time: 2023/09/04 - 17:16

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: FMZB1519B_9kHz-30MHz Polarity: Coaxial

Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

EUT: Presence Sensor Module GR8V23

Test Mode: Transmit on 61 - 61.5 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 0.010 47.957 27.900 -79.628 127.585 20.057 QP
2 0.026 39.217 19.800 -80.074 119.290 19.417 QP
3 |- 0.078 36.081 17.300 -73.672 109.753 18.782 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3

Time: 2023/09/04 - 17:19

Limit: FCC Part15.249 RSE(3m)

Engineer: Barry Wu

Probe: FMZB1519B_9kHz-30MHz

Polarity: Coaxial

EUT: Presence Sensor Module GR8V23

Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 61 - 61.5 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 0.010 52.557 32.500 -75.028 127.585 20.057 QP
2 0.020 42.257 22.600 -79.311 121.568 19.657 QP
3 | 0.078 37.381 18.600 -72.372 109.753 18.782 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Time: 2023/09/04 - 17:25
Engineer: Barry Wu

Polarity: Coplanar
Power: Powered by USB Port DC 5.0V via PC with

input voltage 120Vac, 60Hz

Site: SIP-AC3

Limit: FCC Part15.249 RSE(3m)

Probe: FMZB1519B 9kHz-30MHz

EUT: Presence Sensor Module GR8V23

Test Mode: Transmit on 61 - 61.5 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 0.254 38.216 19.600 -61.288 99.504 18.616 QP
2 |* 0.762 32.353 13.300 -37.623 69.976 19.052 QP
3 7.956 24117 5.300 -45.383 69.500 18.817 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Time: 2023/09/04 - 17:31
Engineer: Barry Wu

Polarity: Coplanar
Power: Powered by USB Port DC 5.0V via PC with

input voltage 120Vac, 60Hz

Site: SIP-AC3

Limit: FCC Part15.249 RSE(3m)

Probe: FMZB1519B 9kHz-30MHz

EUT: Presence Sensor Module GR8V23

Test Mode: Transmit on 61 - 61.5 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 0.269 38.510 19.900 -60.496 99.006 18.610 QP
2 |* 0.851 42.653 23.600 -26.366 69.019 19.053 QP
3 1.538 29.269 10.200 -34.624 63.893 19.069 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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30MHz - 1GHz

Site: SIP-AC3 Time: 2023/08/17 - 10:33

Limit;: FCC_Part15.209 RSE(3m) Engineer: Barry Wu

Probe: VULB 9168 00997 25-2000MHz Polarity: Horizontal

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 61 - 61.5 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 30.970 18.787 2.300 -21.213 40.000 16.487 QP
2 90.625 13.295 1.100 -30.205 43.500 12.195 QP
3 155.130 19.751 1.600 -23.749 43.500 18.151 QP
4 189.565 18.076 2.600 -25.424 43.500 15.476 QP
5 |* 898.635 31.864 2.100 -14.136 46.000 29.764 QP
6 960.230 33.622 4.100 -20.378 54.000 29.522 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Time: 2023/08/17 - 10:39

Limit;: FCC_Part15.209 RSE(3m) Engineer: Barry Wu

Probe: VULB 9168 00997 25-2000MHz Polarity: Vertical

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 61 - 61.5 GHz
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Frequency(MHz)
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 30.485 27.427 11.000 -12.573 40.000 16.427 QP
2 431.095 27.392 5.600 -18.608 46.000 21.792 QP
3 642.070 29.526 3.100 -16.474 46.000 26.426 QP
4 700.270 29.000 2.200 -17.000 46.000 26.800 QP
5 |* 897.180 37.259 7.500 -8.741 46.000 29.759 QP
6 1000.000 32.727 2.600 -21.273 54.000 30.127 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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1GHz - 18GHz

Site: SIP-AC3

Time: 2023/09/02 - 18:32

Limit: FCC Part15.249 RSE(3m)

Engineer: Barry Wu

Probe: HF907_102861_1-18GHz-AC3

Polarity: Horizontal

EUT: Presence Sensor Module GR8V23

Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 61 - 61.5 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 8735.000 46.406 48.483 -27.594 74.000 -2.077 PK
2 14166.500 | 50.068 46.666 -23.932 74.000 3.403 PK
3 17405.000 | 52.725 45.537 -21.275 74.000 7.188 PK
4 |* 17405.000 | 40.788 33.600 -13.212 54.000 7.188 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Time: 2023/09/02 - 18:32

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: HF907_102861_1-18GHz-AC3 Polarity: Vertical

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 61 - 61.5 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 1442.000 47.191 64.858 -26.809 74.000 -17.667 PK
2 14226.000 | 50.625 47.641 -23.375 74.000 2.984 PK
3 17226.500 | 52.410 45.310 -21.590 74.000 7.100 PK
4 |* 17226.500 | 39.600 32.500 -14.400 54.000 7.100 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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18GHz - 40GHz

Site: SIP-AC3 Time: 2023/09/02 - 18:33

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: BBHA 9170 00935 18-40GHz Polarity: Horizontal

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 61 - 61.5 GHz
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Frequency(MHz)
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 26426.000 | 50.407 58.200 -23.593 74.000 -7.793 PK
2 35831.000 | 55.261 60.692 -18.739 74.000 -5.431 PK
3 35831.000 | 42.070 47.500 -11.930 54.000 -5.431 AV
4 39703.000 | 56.802 56.941 -17.198 74.000 -0.139 PK
5 |* 39703.000 | 42.211 42.350 -11.789 54.000 -0.139 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Time: 2023/09/02 - 18:33

Limit: FCC Part15.249 RSE(3m) Engineer: Barry Wu

Probe: BBHA 9170 00935 18-40GHz Polarity: Vertical

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC with
input voltage 120Vac, 60Hz

Test Mode: Transmit on 61 - 61.5 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 23731.000 | 48.651 56.938 -25.349 74.000 -8.287 PK
2 30650.000 | 53.648 62.426 -20.352 74.000 -8.778 PK
3 30650.000 | 38.422 47.200 -15.578 54.000 -8.778 AV
4 39274.000 | 54.871 54.353 -19.129 74.000 0.518 PK
5 |* 39274.000 | 41.898 41.380 -12.102 54.000 0.518 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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40GHz - 200GHz
Reading Measure Measure Power
Frequency | Level @ | Factor | Level @ Level @ . Limit o
(GHz2) 0.7m | (dB/m)| 0.7m 3m (E“,*v';z:‘!) (pWicmz) | Polarities | Result
(dBuV) (dBuV/m) | (dBuV/m)
49.185 22.42 45.78 68.2 55.56 0.10 90 Horizontal Pass
49.173 21.9 45.78 67.68 55.04 0.08 90 Vertical Pass
60.8235 26.17 41.55 67.72 55.08 0.09 90 Horizontal Pass
60.785 26.09 41.55 67.64 55.00 0.08 90 Vertical Pass
85.6465 35.22 44.26 79.48 66.84 1.28 90 Horizontal Pass
84.641 35.19 44.26 79.45 66.81 1.27 90 Vertical Pass
131.0305 18.46 571 75.56 62.92 0.52 90 Horizontal Pass
127.8525 19.06 57.64 76.7 64.06 0.68 90 Vertical Pass
145.4234 15.64 60.48 76.12 63.48 0.59 90 Horizontal Pass
171.284 15.42 60.28 75.7 63.06 0.54 90 Vertical Pass
Note:

1. Measure Level @ 0.7m = Reading Level @0.7m + Factor
Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)
2. Measure Level @ 3m = Measure Level @ 0.7m + 20 * log(0.7m / 3m)

3. Power Density = (10"8 / 377) * {10*[(Measure Level @3m -120) / 20]}*2
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Appendix A.2: Test Results of Field strength of harmonics in HOST A
Appendix A.2.1 Operation Frequency Range 57.0 - 61.56 GHz

Site: SIP-AC1 Time: 2023/08/21 - 18:20
Limit: FCC_Part15.209_RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00998 25-2000MHz Polarity: Horizontal

EUT: HOST A Power: AC 120V/60Hz

Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 * 61.525 32.978 15.730 -7.022 40.000 17.248 QP
2 70.255 27.694 12.000 -12.306 40.000 15.694 QP
3 149.795 23.933 5.600 -19.567 43.500 18.333 QP
4 789.995 33.820 5.800 -12.180 46.000 28.020 QP
5 922.885 33.706 4.000 -12.294 46.000 29.706 QP
6 998.060 33.037 3.200 -20.963 54.000 29.837 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC1 Time: 2023/08/21 - 18:25
Limit;: FCC_Part15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00998 25-2000MHz Polarity: Vertical
EUT: HOST A Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 30.000 23.177 6.500 -16.823 40.000 16.677 QP
2 61.525 27.248 10.000 -12.752 40.000 17.248 QP
3 150.765 26.819 8.500 -16.681 43.500 18.319 QP
4 510.635 28.994 5.400 -17.006 46.000 23.594 QP
5 |* 930.160 33.572 3.800 -12.428 46.000 29.771 QP
6 997.090 38.095 8.300 -15.905 54.000 29.795 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Test Date: 2023/12/06
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz Polarity: Horizontal
EUT: HOST A Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 1569.500 55.855 72.565 -18.145 74.000 -16.709 PK
2 1569.500 39.571 56.280 -14.429 54.000 -16.709 AV
3 2156.000 51.251 65.651 -22.749 74.000 -14.400 PK
4 2156.000 40.750 55.150 -13.250 54.000 -14.400 AV
5 2700.000 54.191 66.786 -19.809 74.000 -12.595 PK
6 2700.000 38.235 50.830 -15.765 54.000 -12.595 AV
7 2751.000 52.158 65.293 -21.842 74.000 -13.135 PK
8 2751.000 40.645 53.780 -13.355 54.000 -13.135 AV
9 4731.500 64.331 71.800 -9.669 74.000 -7.468 PK
10 | * 4731.500 45.791 53.260 -8.209 54.000 -7.468 AV
11 7987.000 53.174 56.892 -20.826 74.000 -3.718 PK
12 7987.000 37.832 41.550 -16.168 54.000 -3.718 AV
13 14039.000 | 49.788 47.116 -24.212 74.000 2.672 PK
14 17609.000 | 53.166 45.293 -20.834 74.000 7.873 PK
15 17609.000 | 42.673 34.800 -11.327 54.000 7.873 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Test Date: 2023/12/06
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz Polarity: Vertical
EUT: HOST A Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 2368.500 56.408 70.120 -17.592 74.000 -13.712 PK
2 2368.500 37.988 51.700 -16.012 54.000 -13.712 AV
3 2649.000 57.788 70.460 -16.212 74.000 -12.672 PK
4 2649.000 37.158 49.830 -16.842 54.000 -12.672 AV
5 4714.500 59.114 66.830 -14.886 74.000 -7.716 PK
6 |* 4714.500 43.084 50.800 -10.916 54.000 -7.716 AV
7 7953.000 49.626 53.640 -24.374 74.000 -4.014 PK
8 17685.000 | 42.125 34.810 -11.875 54.000 7.315 AV
9 17685.500 | 53.952 46.629 -20.048 74.000 7.322 PK

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Test Date: 2023/12/06
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz-New Polarity: Horizontal
EUT: HOST A Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)

90

80

70

60 2 4

2 MWWMWMWWMM

40 #

Level(dBuV/m)

30

20

10

0

-10

18000 40000
htequency(Miiz)
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 26822.000 | 47.507 55.366 -26.493 74.000 -7.859 PK
2 30716.000 | 54.957 63.840 -19.043 74.000 -8.883 PK
3 30716.000 | 37.987 46.870 -16.013 54.000 -8.883 AV
4 39593.000 | 53.320 52.410 -20.680 74.000 0.909 PK
5 |* 39593.000 | 43.809 42.900 -10.191 54.000 0.909 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Test Date: 2023/12/06
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz-New Polarity: Vertical
EUT: HOST A Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBuV/m) (dBuV)
1 24798.000 | 47.521 55.528 -26.479 74.000 -8.007 PK
2 30716.000 | 55.027 63.910 -18.973 74.000 -8.883 PK
3 30716.000 | 38.387 47.270 -15.613 54.000 -8.883 AV
4 39285.000 | 54.016 53.024 -19.984 74.000 0.992 PK
5 * 39285.000 | 43.812 42.820 -10.188 54.000 0.992 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Above 40GHz
Reading Measure | Measure Power
Frequency | Level @ | Factor | Level @ | Level @ ; Limit -,
(GHz) 1m (dB) 1m 3m (D\mg:}%) (PW/cm2) Polarities | Result
(dBuV) (dBuV/m) | (dBpv/m) | ‘P
49.2585 22.02 | 45.78 67.80 58.26 0.18 90.00 Horizontal | Pass
48.1095 21.78 | 46.14 67.92 58.38 0.18 90.00 Vertical Pass
55.003 23.96 41.35 65.31 55.77 0.10 90.00 Horizontal | Pass
62.081 25.00 | 41.29 66.29 56.75 0.13 90.00 Vertical Pass
81.904 3452 | 44.28 78.80 69.26 2.24 90.00 Horizontal | Pass
82.917 34.75 | 4419 78.94 69.40 2.31 90.00 Vertical Pass
136.537 10.83 56.91 67.74 58.20 0.18 90.00 Horizontal | Pass
123.004 10.70 | 58.01 68.71 59.17 0.22 90.00 Vertical Pass
173.0828 12.19 | 60.13 72.32 62.78 0.50 90.00 Horizontal | Pass
157.1468 12.59 | 59.66 72.25 62.71 0.49 90.00 Vertical Pass
Note:
1. Measure Level @ 1m = Reading Level @1m + Factor
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)
2. Measure Level @ 3m = Measure Level @ 1m + 20 * log(1m / 3m)
3. Power Density = (1028 / 377) * {10*[(Measure Level @3m -120) / 20]}*2
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Appendix A.2.2 Operation Frequency Range 61 - 61.5 GHz

Site: SIP-AC1 Time: 2023/08/21 - 18:20
Limit: FCC_Part15.209_RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00998 25-2000MHz Polarity: Horizontal

EUT: HOST A Power: AC 120V/60Hz

Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 * 61.525 32.978 15.730 -7.022 40.000 17.248 QP
2 70.255 27.694 12.000 -12.306 40.000 15.694 QP
3 149.795 23.933 5.600 -19.567 43.500 18.333 QP
4 789.995 33.820 5.800 -12.180 46.000 28.020 QP
5 922.885 33.706 4.000 -12.294 46.000 29.706 QP
6 998.060 33.037 3.200 -20.963 54.000 29.837 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC1 Time: 2023/08/21 - 18:25
Limit;: FCC_Part15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00998 25-2000MHz Polarity: Vertical
EUT: HOST A Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 30.000 23.177 6.500 -16.823 40.000 16.677 QP
2 61.525 27.248 10.000 -12.752 40.000 17.248 QP
3 150.765 26.819 8.500 -16.681 43.500 18.319 QP
4 510.635 28.994 5.400 -17.006 46.000 23.594 QP
5 |* 930.160 33.572 3.800 -12.428 46.000 29.771 QP
6 997.090 38.095 8.300 -15.905 54.000 29.795 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Time: 2023/08/28 - 13:40
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz-AC3 Polarity: Horizontal
EUT: HOST A Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 4697.500 60.888 68.778 -13.112 74.000 -7.890 PK
2 |* 4697.500 44.230 52.120 -9.770 54.000 -7.890 AV
3 7961.500 52.247 56.263 -21.753 74.000 -4.017 PK
4 7961.500 39.184 43.200 -14.816 54.000 -4.017 AV
5 17252.000 | 53.195 45.682 -20.805 74.000 7.513 PK
6 17252.000 | 42.733 35.220 -11.267 54.000 7.513 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).
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Site: SIP-AC3 Time: 2023/08/28 - 13:42
Limit: FCC Part15.209 _RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz-AC3 Polarity: Vertical
EUT: HOST A Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 4791.000 59.852 67.700 -14.148 74.000 -7.848 PK
2 4791.000 41.442 49.290 -12.558 54.000 -7.848 AV
3 14064.500 | 50.162 47.240 -23.838 74.000 2.921 PK
4 |* 17855.000 | 42.769 34.840 -11.231 54.000 7.928 AV
5 17855.500 | 53.384 45.459 -20.616 74.000 7.925 PK

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Time: 2023/08/28 - 19:24
Limit: FCC Part15.209 _RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Horizontal
EUT: HOST A Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 26899.000 | 48.965 56.536 -25.035 74.000 -7.570 PK
2 33939.000 | 53.149 59.423 -20.851 74.000 -6.273 PK
3 33939.000 | 42.126 48.400 -11.874 54.000 -6.273 AV
4 39615.000 | 55.572 54.973 -18.428 74.000 0.600 PK
5 |* 39615.000 | 44.359 43.760 -9.641 54.000 0.600 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Time: 2023/08/28 - 19:37
Limit: FCC Part15.209 _RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Vertical
EUT: HOST A Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBuV/m) (dBuV)
1 23346.000 | 47.991 56.169 -26.009 74.000 -8.178 PK
2 30738.000 | 51.074 59.834 -22.926 74.000 -8.760 PK
3 30738.000 | 39.440 48.200 -14.560 54.000 -8.760 AV
4 39615.000 | 54.812 54.213 -19.188 74.000 0.600 PK
5 * 39615.000 | 44.399 43.800 -9.601 54.000 0.600 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Above 40GHz
Reading Measure Measure Power
Frequency | Level @ | Factor | Level @ Level @ ; Limit -,
(GHz) 1m (dB) 1m 3m (D\mg:}%) (PW/cm2) Polarities | Result
(dBpV) (dBuV/m) | (dBuV/m) | P
49.229 22.41 45.78 68.19 58.65 0.19 90 Horizontal | Pass
49.2085 22.69 45.78 68.47 58.93 0.21 90 Vertical Pass
60.7875 25.82 41.55 67.37 57.83 0.16 90 Horizontal | Pass
61.817 25.32 41.27 66.59 57.05 0.13 90 Vertical Pass
85.986 34.35 4419 78.54 69.00 2.1 90 Horizontal Pass
83.404 34.84 44.23 79.07 69.53 2.38 90 Vertical Pass
112.1245 15.95 58.5 74.45 64.91 0.82 90 Horizontal | Pass
111.122 15.23 58.43 73.66 64.12 0.68 90 Vertical Pass
162.5072 16.12 60.3 76.42 66.88 1.29 90 Horizontal | Pass
154.0706 15.69 61.07 76.76 67.22 1.40 90 Vertical Pass
Note:
1. Measure Level @ 1m = Reading Level @1m + Factor
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)
2. Measure Level @ 3m = Measure Level @ 1m + 20 * log(1m / 3m)
3. Power Density = (10"8 / 377) * {10*[(Measure Level @3m -120) / 20]}*2
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Appendix A.3: Test Results of Field strength of harmonics in HOST B
Appendix A.3.1 Operation Frequency Range 57.0 - 61.56 GHz

Site: SIP-AC3 Test Date: 2023/12/13
Limit; FCC Part 15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00997 25-2000MHz Polarity: Horizontal
EUT: HOST B Power: AC 120V/60Hz

Test Mode: Transmit at 60GHz (57 - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 149.310 28.399 10.400 -15.101 43.500 17.999 QP
2 249.220 31.952 15.100 -14.048 46.000 16.852 QP
3 |* 282.685 33.616 15.500 -12.384 46.000 18.116 QP
4 369.985 29.432 9.200 -16.568 46.000 20.233 QP
5 534.400 25.166 1.400 -20.834 46.000 23.766 QP
6 982.540 31.526 1.700 -22.474 54.000 29.826 QP

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).

Note 4: Quasi-Peak measurement was not performed when peak measure level was lower than the quasi-peak
limit.
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Site: SIP-AC3 Test Date: 2023/12/13
Limit; FCC Part 15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00997 25-2000MHz Polarity: Vertical
EUT: HOST B Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57 - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 48.430 22.512 4.600 -17.488 40.000 17.912 QP
2 232.730 28.515 12.700 -17.485 46.000 15.815 QP
3 299.660 26.932 8.500 -19.068 46.000 18.432 QP
4 368.530 28.462 8.300 -17.538 46.000 20.162 QP
5 441.280 28.281 6.200 -17.719 46.000 22.081 QP
6 |~ 741.495 29.899 1.800 -16.101 46.000 28.099 QP

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).

Note 4: Quasi-Peak measurement was not performed when peak measure level was lower than the quasi-peak
limit.
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Site: SIP-AC3

Time: 2023/08/28 - 11:02

Limit: FCC Part15.209_RSE(3m)

Engineer: Barry Wu

Probe: HF907_102861_1-18GHz-AC3

Polarity: Horizontal

EUT: HOST B

Power: AC 120V/60Hz

Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 1595.000 55.020 71.625 -18.980 74.000 -16.605 PK
2 1595.000 41.135 57.740 -12.865 54.000 -16.605 AV
3 2156.000 52.298 66.698 -21.702 74.000 -14.400 PK
4 2156.000 42.200 56.600 -11.800 54.000 -14.400 AV
5 2385.500 54.790 68.474 -19.210 74.000 -13.684 PK
6 2385.500 34.716 48.400 -19.284 54.000 -13.684 AV
7 2666.000 51.391 64.072 -22.609 74.000 -12.681 PK
8 2666.000 35.519 48.200 -18.481 54.000 -12.681 AV
9 3193.000 51.256 61.663 -22.744 74.000 -10.407 PK
10 3193.000 37.793 48.200 -16.207 54.000 -10.407 AV
11 4697.500 62.952 70.842 -11.048 74.000 -7.890 PK
12 | * 4697.500 46.640 54.530 -7.360 54.000 -7.890 AV
13 7970.000 52.348 56.367 -21.652 74.000 -4.019 PK
14 7970.000 39.581 43.600 -14.419 54.000 -4.019 AV
15 17541.000 | 53.656 45.934 -20.344 74.000 7.722 PK
16 17541.000 | 42.622 34.900 -11.378 54.000 7.722 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).
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Site: SIP-AC3 Time: 2023/08/28 - 11:22
Limit: FCC Part15.209 _RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz-AC3 Polarity: Vertical
EUT: HOST B Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 1969.000 51.824 66.405 -22.176 74.000 -14.581 PK
2 1969.000 40.319 54.900 -13.681 54.000 -14.581 AV
3 2377.000 52.639 66.314 -21.361 74.000 -13.675 PK
4 2377.000 38.125 51.800 -15.875 54.000 -13.675 AV
5 4731.500 56.593 64.062 -17.407 74.000 -7.468 PK
6 |~ 4731.500 42.032 49.500 -11.968 54.000 -7.468 AV
7 17745.000 | 53.370 45.874 -20.630 74.000 7.496 PK
8 17745.000 | 41.996 34.500 -12.004 54.000 7.496 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).
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Site: SIP-AC3 Time: 2023/08/28 - 19:06
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Horizontal
EUT: HOST B Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
90
80
70
60 2 4
£ WW
> A e A S A assg vty i r o +
2 a2 .
E 30
20
10
0
-10
18000 40000
Frequency(MHz)
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 28813.000 | 49.020 57.845 -24.980 74.000 -8.824 PK
2 35380.000 | 53.315 58.867 -20.685 74.000 -5.552 PK
3 35380.000 | 42.048 47.600 -11.952 54.000 -5.552 AV
4 39241.000 | 54.221 54.228 -19.779 74.000 -0.008 PK
5 |* 39241.000 | 43.392 43.400 -10.608 54.000 -0.008 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Time: 2023/08/28 - 19:08
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Vertical
EUT: HOST B Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 26107.000 | 48.944 57.444 -25.056 74.000 -8.499 PK
2 30683.000 | 52.911 61.746 -21.089 74.000 -8.834 PK
3 30683.000 | 38.465 47.300 -15.535 54.000 -8.834 AV
4 39296.000 | 54.985 54.565 -19.015 74.000 0.420 PK
5 |* 39296.000 | 43.920 43.500 -10.080 54.000 0.420 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Above 40GHz
Reading Measure Measure Power
Frequency | Level @ | Factor | Level @ Level @ ; Limit -,
(GHz) 1m (dB) 1m 3m (D\mg:}%) (PW/cm2) Polarities | Result
(dBpV) (dBuV/m) | (dBuV/m) | P
49.17 22.17 45.78 67.95 58.41 0.18 90 Horizontal | Pass
49.0935 225 46.15 68.65 59.11 0.22 90 Vertical Pass
60.785 26.02 41.55 67.57 58.03 0.17 90 Horizontal Pass
60.3805 25.87 41.48 67.35 57.81 0.16 90 Vertical Pass
82.7065 35.02 44.27 79.29 69.75 2.50 90 Horizontal | Pass
82.9805 35.05 44.19 79.24 69.70 2.47 90 Vertical Pass
110.2125 15.75 58.06 73.81 64.27 0.71 90 Horizontal | Pass
110.9795 15.17 58.02 73.19 63.65 0.61 90 Vertical Pass
149.3084 16.31 60.42 76.73 67.19 1.39 90 Horizontal | Pass
179.4362 15.33 60.15 75.48 65.94 1.04 90 Vertical Pass
Note:
1. Measure Level @ 1m = Reading Level @1m + Factor
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)
2. Measure Level @ 3m = Measure Level @ 1m + 20 * log(1m / 3m)
3. Power Density = (1028 / 377) * {10*[(Measure Level @3m -120) / 20]}*2




Appendix A A TUVRheinland®

Priifbericht - Produkte CN23UYT3 001
Test Report - Products Page 45 of 83

Appendix A.3.2 Operation Frequency Range 61 - 61.5 GHz

Site: SIP-AC1 Time: 2023/08/21 - 17:36
Limit: FCC_Part15.209_RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00998 25-2000MHz Polarity: Horizontal

EUT: HOST B Power: AC 120V/60Hz

Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)

1 * 54.735 26.536 8.700 -13.464 40.000 17.837 QP
2 59.585 22.688 5.200 -17.312 40.000 17.488 QP
3 296.265 20.644 2.400 -25.356 46.000 18.244 QP
4 534.400 29.616 6.000 -16.384 46.000 23.616 QP
5 593.570 27.579 2.200 -18.421 46.000 25.379 QP
6 999.515 33.569 3.600 -20.431 54.000 29.970 QP
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Site: SIP-AC1 Time: 2023/08/21 - 17:49
Limit;: FCC_Part15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00998 25-2000MHz Polarity: Vertical

EUT: HOST B Power: AC 120V/60Hz

Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 59.585 25.888 8.400 -14.112 40.000 17.488 QP
2 189.080 20.533 5.300 -22.967 43.500 15.233 QP
3 294.325 21.094 2.800 -24.906 46.000 18.294 QP
4 468.925 29.547 7.200 -16.453 46.000 22.347 QP
5 |* 933.555 32.014 2.400 -13.986 46.000 29.614 QP
6 999.515 35.669 5.700 -18.331 54.000 29.970 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3

Time: 2023/08/28 - 11:02

Limit: FCC Part15.209_RSE(3m)

Engineer: Barry Wu

Probe: HF907_102861_1-18GHz-AC3

Polarity: Horizontal

EUT: HOST B

Power: AC 120V/60Hz

Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 1595.000 55.020 71.625 -18.980 74.000 -16.605 PK
2 1595.000 41.135 57.740 -12.865 54.000 -16.605 AV
3 2156.000 52.298 66.698 -21.702 74.000 -14.400 PK
4 2156.000 42.200 56.600 -11.800 54.000 -14.400 AV
5 2385.500 54.790 68.474 -19.210 74.000 -13.684 PK
6 2385.500 34.716 48.400 -19.284 54.000 -13.684 AV
7 2666.000 51.391 64.072 -22.609 74.000 -12.681 PK
8 2666.000 35.519 48.200 -18.481 54.000 -12.681 AV
9 3193.000 51.256 61.663 -22.744 74.000 -10.407 PK
10 3193.000 37.793 48.200 -16.207 54.000 -10.407 AV
11 4697.500 62.952 70.842 -11.048 74.000 -7.890 PK
12 | * 4697.500 46.640 54.530 -7.360 54.000 -7.890 AV
13 7970.000 52.348 56.367 -21.652 74.000 -4.019 PK
14 7970.000 39.581 43.600 -14.419 54.000 -4.019 AV
15 17541.000 | 53.656 45.934 -20.344 74.000 7.722 PK
16 17541.000 | 42.622 34.900 -11.378 54.000 7.722 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).
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Site: SIP-AC3 Time: 2023/08/28 - 11:22
Limit: FCC Part15.209 _RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz-AC3 Polarity: Vertical
EUT: HOST B Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 1969.000 51.824 66.405 -22.176 74.000 -14.581 PK
2 1969.000 40.319 54.900 -13.681 54.000 -14.581 AV
3 2377.000 52.639 66.314 -21.361 74.000 -13.675 PK
4 2377.000 38.125 51.800 -15.875 54.000 -13.675 AV
5 4731.500 56.593 64.062 -17.407 74.000 -7.468 PK
6 |~ 4731.500 42.032 49.500 -11.968 54.000 -7.468 AV
7 17745.000 | 53.370 45.874 -20.630 74.000 7.496 PK
8 17745.000 | 41.996 34.500 -12.004 54.000 7.496 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).
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Site: SIP-AC3 Time: 2023/08/28 - 19:06
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Horizontal
EUT: HOST B Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 28813.000 | 49.020 57.845 -24.980 74.000 -8.824 PK
2 35380.000 | 53.315 58.867 -20.685 74.000 -5.552 PK
3 35380.000 | 42.048 47.600 -11.952 54.000 -5.552 AV
4 39241.000 | 54.221 54.228 -19.779 74.000 -0.008 PK
5 |* 39241.000 | 43.392 43.400 -10.608 54.000 -0.008 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Time: 2023/08/28 - 19:08
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Vertical
EUT: HOST B Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 26107.000 | 48.944 57.444 -25.056 74.000 -8.499 PK
2 30683.000 | 52.911 61.746 -21.089 74.000 -8.834 PK
3 30683.000 | 38.465 47.300 -15.535 54.000 -8.834 AV
4 39296.000 | 54.985 54.565 -19.015 74.000 0.420 PK
5 |* 39296.000 | 43.920 43.500 -10.080 54.000 0.420 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Above 40GHz
Reading Measure Measure Power
Frequency | Level @ | Factor | Level @ Level @ ; Limit -,
(GHz) 1m (dB) 1m 3m (D\mg:}%) (PW/cm2) Polarities | Result
(dBpV) (dBuV/m) | (dBuV/m) | P
49.17 22.17 45.78 67.95 58.41 0.18 90 Horizontal | Pass
49.0935 225 46.15 68.65 59.11 0.22 90 Vertical Pass
60.785 26.02 41.55 67.57 58.03 0.17 90 Horizontal Pass
60.3805 25.87 41.48 67.35 57.81 0.16 90 Vertical Pass
82.7065 35.02 44.27 79.29 69.75 2.50 90 Horizontal | Pass
82.9805 35.05 44.19 79.24 69.70 2.47 90 Vertical Pass
110.2125 15.75 58.06 73.81 64.27 0.71 90 Horizontal | Pass
110.9795 15.17 58.02 73.19 63.65 0.61 90 Vertical Pass
149.3084 16.31 60.42 76.73 67.19 1.39 90 Horizontal | Pass
179.4362 15.33 60.15 75.48 65.94 1.04 90 Vertical Pass
Note:
1. Measure Level @ 1m = Reading Level @1m + Factor
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)
2. Measure Level @ 3m = Measure Level @ 1m + 20 * log(1m / 3m)
3. Power Density = (10"8 / 377) * {10*[(Measure Level @3m -120) / 20]}*2
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Appendix A.4: Test Results of Field strength of harmonics in HOST C
Appendix A.4.1 Operation Frequency Range 57.0 - 61.56 GHz

Site: SIP-AC1 Test Date: 2023/12/13
Limit; FCC Part 15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00998 25-2000MHz Polarity: Horizontal
EUT: HOST C Power: AC 120V/60Hz

Test Mode: Transmit at 60GHz (57 - 61.56GHz)

ap

80

70

60

50

40

Level(dBuV/m)

30

20

10

30 100 1000

htequency(Miiz)
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 67.345 17.370 1.200 -22.630 40.000 16.170 QP
2 207.995 30.934 16.500 -12.566 43.500 14.435 QP
3 255.040 32.789 16.200 -13.211 46.000 16.589 QP
4 |* 589.205 38.220 13.000 -7.780 46.000 25.220 QP
5 719.185 32.421 5.200 -13.579 46.000 27.221 QP
6 885.055 31.395 2.500 -14.605 46.000 28.895 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC1 Test Date: 2023/12/13
Limit; FCC Part 15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00998 25-2000MHz Polarity: Vertical
EUT: HOST C Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57 - 61.56GHz)

90

80

70

60

50

40

Level(dBuV/m)

30

20

10

30 100 1000

Frequency(MHz)
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 * 43.580 31.357 13.400 -8.643 40.000 17.958 QP
2 61.040 31.129 13.800 -8.871 40.000 17.330 QP
3 68.315 25.793 9.800 -14.207 40.000 15.993 QP
4 126.515 30.823 14.700 -12.677 43.500 16.123 QP
5 589.690 33.713 8.500 -12.287 46.000 25.213 QP
6 897.665 30.478 0.800 -15.522 46.000 29.678 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Test Date: 2023/12/12
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz Polarity: Horizontal
EUT: HOST C Power: AC 120V/60Hz

Test Mode: Transmit at 60GHz (57 - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 3133.500 55.430 66.307 -18.570 74.000 -10.877 PK
2 3133.500 35.653 46.530 -18.347 54.000 -10.877 AV
3 3558.500 49.578 59.453 -24.422 74.000 -9.876 PK
4 4306.500 51.986 60.257 -22.014 74.000 -8.270 PK
5 4306.500 36.870 45.140 -17.130 54.000 -8.270 AV
6 4578.500 51.492 59.699 -22.508 74.000 -8.207 PK
7 4578.500 36.064 44.270 -17.936 54.000 -8.207 AV
8 4697.500 63.240 71.130 -10.760 74.000 -7.890 PK
9 |~ 4697.500 45.030 52.920 -8.970 54.000 -7.890 AV
10 5292.500 53.003 60.617 -20.997 74.000 -7.614 PK
11 5292.500 35.486 43.100 -18.514 54.000 -7.614 AV
12 7978.500 50.748 54.616 -23.252 74.000 -3.867 PK
13 7978.500 36.432 40.300 -17.568 54.000 -3.867 AV
14 17515.500 | 52.897 45.590 -21.103 74.000 7.307 PK
15 17515.500 | 42.147 34.840 -11.853 54.000 7.307 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3

Test Date: 2023/12/12

Limit: FCC Part15.209_RSE(3m)

Engineer: Barry Wu

Probe: HF907_102861_1-18GHz

Polarity: Vertical

EUT: HOST C

Power: AC 120V/60Hz

Test Mode: Transmit at 60GHz (57 - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 4697.500 57.490 65.380 -16.510 74.000 -7.890 PK
2 4697.500 38.740 46.630 -15.260 54.000 -7.890 AV
3 7987.000 50.031 53.749 -23.969 74.000 -3.718 PK
4 7987.000 35.482 39.200 -18.518 54.000 -3.718 AV
5 13971.000 | 49.392 46.755 -24.608 74.000 2.637 PK
6 17439.000 | 52.781 45.454 -21.219 74.000 7.327 PK
7 |*F 17439.000 | 41.927 34.600 -12.073 54.000 7.327 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).
Note 4: Average measurement was not performed when peak measure level was lower than the average limit.




Appendix A A TUVRheinland®

Priifbericht - Produkte CN23UYT3 001
Test Report - Products Page 56 of 83
Site: SIP-AC3 Test Date: 2023/12/12
Limit: FCC Part15.209 _RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz-New Polarity: Horizontal
EUT: HOST C Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57 - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 30716.000 | 52.687 61.570 -21.313 74.000 -8.883 PK
2 30716.000 | 36.987 45.870 -17.013 54.000 -8.883 AV
3 34511.000 | 51.906 59.044 -22.094 74.000 -7.138 PK
4 34511.000 | 40.442 47.580 -13.558 54.000 -7.138 AV
5 39450.000 | 54.331 53.527 -19.669 74.000 0.804 PK
6 |* 39450.000 | 43.004 42.200 -10.996 54.000 0.804 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Test Date: 2023/12/12
Limit: FCC Part15.209 _RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz-New Polarity: Vertical
EUT: HOST C Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57 - 61.56GHz)
90
80
70
60 1 3 5
E 50 WWM
2 Honstlatruratbteidbe i poa oA A AP At i At i M il
g 4 -i-e T
E 30
20
10
0
-10
18000 40000
Freg_L.!En_qrfMH;J
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 30716.000 | 54.327 63.210 -19.673 74.000 -8.883 PK
2 30716.000 | 37.527 46.410 -16.473 54.000 -8.883 AV
3 36315.000 | 52.047 56.420 -21.953 74.000 -4.373 PK
4 36315.000 | 41.357 45.730 -12.643 54.000 -4.373 AV
5 39637.000 | 53.520 52.042 -20.480 74.000 1.478 PK
6 |* 39637.000 | 43.458 41.980 -10.542 54.000 1.478 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Above 40GHz
Reading Measure | Measure Power o
Frc(angj_'ezr;cy Le\ﬁl] @ Fggc))r Le\ﬁl] @ Le\gf:] @ Density (pVIK/I/n;:;Z) Polarities | Result
(dBpV) (dBuV/m) | (@BuV/m) | PW/EM)

49.911 21.58 | 46.27 67.85 58.31 0.18 90.00 Horizontal | Pass
49.2255 22.08 | 45.78 67.86 58.32 0.18 90.00 Vertical Pass
62.4825 2454 | 41.35 65.89 56.35 0.11 90.00 Horizontal | Pass

54.975 24.07 | 41.35 65.42 55.88 0.10 90.00 Vertical Pass
84.1815 34.91 44.21 79.12 69.58 2.41 90.00 Horizontal | Pass

82.741 34.87 | 44.27 79.14 69.60 2.42 90.00 Vertical Pass
119.731 10.99 57.38 68.37 58.83 0.20 90.00 Horizontal | Pass
131.082 10.66 57.00 67.66 58.12 0.17 90.00 Vertical Pass
154.3436 12.99 | 61.07 74.06 64.52 0.75 90.00 Horizontal | Pass
158.2232 12.19 | 60.02 72.21 62.67 0.49 90.00 Vertical Pass

Note:

1. Measure Level @ 1m = Reading Level @1m + Factor

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)

2. Measure Level @ 3m = Measure Level @ 1m + 20 * log(1m / 3m)

3. Power Density = (10"8 / 377) * {10*[(Measure Level @3m -120) / 20]}*2
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Appendix A.4.2 Operation Frequency Range 61 - 61.5 GHz

Site: SIP-AC3 Time: 2023/08/30 - 16:26
Limit: FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00997 25-2000MHz Polarity: Horizontal
EUT: HOST C Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 61.040 25.114 8.100 -14.886 40.000 17.014 QP
2 207.510 33.487 18.600 -10.013 43.500 14.887 QP
3 597.935 31.255 5.800 -14.745 46.000 25.454 QP
4 |* 712.880 36.941 10.000 -9.059 46.000 26.941 QP
5 897.650 33.168 3.400 -12.832 46.000 29.768 QP
6 993.210 32.841 2.800 -21.159 54.000 30.041 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Time: 2023/08/30 - 16:34
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00997 25-2000MHz Polarity: Vertical
EUT: HOST C Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 30.485 26.527 10.100 -13.473 40.000 16.427 QP
2 59.585 25.183 8.000 -14.817 40.000 17.184 QP
3 243.400 30.134 13.500 -15.866 46.000 16.634 QP
4 499.480 34.402 11.300 -11.598 46.000 23.102 QP
5 |* 598.420 34.675 9.200 -11.325 46.000 25.475 QP
6 894.270 31.690 2.000 -14.310 46.000 29.690 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Time: 2023/08/28 - 15:06
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz-AC3 Polarity: Horizontal
EUT: HOST C Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 4723.000 62.398 69.919 -11.602 74.000 -7.521 PK
2 |* 4723.000 46.079 53.600 -7.921 54.000 -7.521 AV
3 5292.500 52.186 59.800 -21.814 74.000 -7.614 PK
4 5292.500 34.826 42.440 -19.174 54.000 -7.614 AV
5 17864.000 | 53.260 45.404 -20.740 74.000 7.856 PK
6 17864.000 | 42.356 34.500 -11.644 54.000 7.856 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).
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Site: SIP-AC3 Time: 2023/08/28 - 15:08
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz-AC3 Polarity: Vertical
EUT: HOST C Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 4765.500 56.177 63.747 -17.823 74.000 -7.570 PK
2 4765.500 40.360 47.930 -13.640 54.000 -7.570 AV
3 7834.000 48.511 52.808 -25.489 74.000 -4.297 PK
4 17949.000 | 53.191 44 .477 -20.809 74.000 8.714 PK
5 |* 17949.000 | 43.314 34.600 -10.686 54.000 8.714 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Time: 2023/08/28 - 17:56
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Horizontal
EUT: HOST C Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 25579.000 | 48.429 56.355 -25.571 74.000 -7.926 PK
2 33983.000 | 52.595 58.925 -21.405 74.000 -6.331 PK
3 33983.000 | 41.870 48.200 -12.130 54.000 -6.331 AV
4 39670.000 | 54.574 54.074 -19.426 74.000 0.500 PK
5 |* 39670.000 | 44.450 43.950 -9.550 54.000 0.500 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Time: 2023/08/28 - 18:38
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Vertical
EUT: HOST C Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBuV/m) (dBuV)
1 24985.000 | 48.196 56.171 -25.804 74.000 -7.975 PK
2 30661.000 | 51.824 60.622 -22.176 74.000 -8.798 PK
3 30661.000 | 39.702 48.500 -14.298 54.000 -8.798 AV
4 39428.000 | 55.837 55.410 -18.163 74.000 0.427 PK
5 * 39428.000 | 44.227 43.800 -9.773 54.000 0.427 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Above 40GHz
Reading Measure Measure Power
Frequency | Level @ | Factor | Level @ Level @ ; Limit -,
(GHz) 1m (dB) 1m 3m (D\mg:}%) (PW/cm2) Polarities | Result
(dBpV) (dBuV/m) | (dBuV/m) | P
49.159 22.71 45.18 67.89 58.35 0.18 90 Horizontal | Pass
48.494 22.7 45.59 68.29 58.75 0.20 90 Vertical Pass
60.3625 26.11 41.44 67.55 58.01 0.17 90 Horizontal | Pass
60.419 25.95 41.51 67.46 57.92 0.16 90 Vertical Pass
83.14 34.87 44.2 79.07 69.53 2.38 90 Horizontal | Pass
82.351 35.05 44.22 79.27 69.73 2.49 90 Vertical Pass
138.616 15.75 57.27 73.02 63.48 0.59 90 Horizontal | Pass
119.804 15.68 57.39 73.07 63.53 0.60 90 Vertical Pass
189.2216 15.91 61.33 77.24 67.70 1.56 90 Horizontal | Pass
191.3306 15.69 61.1 76.79 67.25 1.41 90 Vertical Pass
Note:
1. Measure Level @ 1m = Reading Level @1m + Factor
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)
2. Measure Level @ 3m = Measure Level @ 1m + 20 * log(1m / 3m)
3. Power Density = (10"8 / 377) * {10*[(Measure Level @3m -120) / 20]}*2
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Appendix A.5: Test Results of Field strength of harmonics in HOST D
Appendix A.5.1 Operation Frequency Range 57.0 - 61.56 GHz

Site: SIP-AC3 Test Date: 2023/12/10 - 19:33
Limit: FCC_Part15.209_RSE(3m) Engineer: Arvin Ding
Probe: VULB 9168 00997 25-2000MHz Polarity: Horizontal
EUT: HOST D Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 30.000 25.318 8.947 -14.682 40.000 16.371 QP
2 84.320 21.540 8.940 -18.460 40.000 12.600 QP
3 |* 193.930 35.036 19.900 -8.464 43.500 15.136 QP
4 644.980 35.650 9.254 -10.350 46.000 26.396 QP
5 786.115 34.972 6.854 -11.028 46.000 28.117 QP
6 967.990 36.573 7.012 -17.427 54.000 29.561 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Test Date: 2023/12/10 - 19:51
Limit: FCC_Part15.209_RSE(3m) Engineer: Arvin Ding
Probe: VULB 9168 00997 25-2000MHz Polarity: Vertical
EUT: HOST D Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 * 31.455 28.050 11.478 -11.950 40.000 16.571 QP
2 104.205 26.923 12.785 -16.577 43.500 14.139 QP
3 193.930 31.006 15.870 -12.494 43.500 15.136 QP
4 220.120 29.376 14.572 -16.624 46.000 14.804 QP
5 378.715 31.128 10.645 -14.872 46.000 20.483 QP
6 757.500 32.520 4.102 -13.480 46.000 28.418 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Test Date: 2023/12/11 - 10:34
Limit: FCC Part15.209 _RSE(3m) Engineer: Arvin Ding
Probe: HF907 102861 1-18GHz Polarity: Horizontal
EUT: HOST D Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 1374.000 50.824 69.033 -23.176 74.000 -18.209 PK
2 1569.500 55.890 72.600 -18.110 74.000 -16.709 PK
3 1569.500 40.720 57.430 -13.280 54.000 -16.709 AV
4 4697.500 63.670 71.560 -10.330 74.000 -7.890 PK
5 |* 4697.500 46.410 54.300 -7.590 54.000 -7.890 AV
6 17337.000 | 53.078 45.672 -20.922 74.000 7.406 PK
7 17337.000 | 42.176 34.770 -11.824 54.000 7.406 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Test Date: 2023/12/11 - 10:37
Limit: FCC Part15.209 _RSE(3m) Engineer: Arvin Ding
Probe: HF907 102861 1-18GHz Polarity: Vertical
EUT: HOST D Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 1569.500 53.590 70.300 -20.410 74.000 -16.709 PK
2 1569.500 38.090 54.800 -15.910 54.000 -16.709 AV
3 2105.000 50.893 65.058 -23.107 74.000 -14.165 PK
4 4697.500 59.020 66.910 -14.980 74.000 -7.890 PK
5 4697.500 42.160 50.050 -11.840 54.000 -7.890 AV
6 17821.500 | 53.625 45.614 -20.375 74.000 8.011 PK
7 |7 17821.500 | 42.621 34.610 -11.379 54.000 8.011 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Test Date: 2023/12/11 - 11:22
Limit: FCC Part15.209 _RSE(3m) Engineer: Arvin Ding
Probe: BBHA 9170 00935 18-40GHz-New Polarity: Horizontal
EUT: HOST D Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 30716.000 | 53.917 62.800 -20.083 74.000 -8.883 PK
2 30716.000 | 37.817 46.700 -16.183 54.000 -8.883 AV
3 33532.000 | 50.439 58.245 -23.561 74.000 -7.806 PK
4 39241.000 | 53.562 53.044 -20.438 74.000 0.518 PK
5 |* 39241.000 | 42.768 42.250 -11.232 54.000 0.518 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Test Date: 2023/12/11 - 11:26
Limit: FCC Part15.209 _RSE(3m) Engineer: Arvin Ding
Probe: BBHA 9170 00935 18-40GHz-New Polarity: Vertical
EUT: HOST D Power: AC 120V/60Hz
Test Mode: Transmit at 60GHz (57.0GHz - 61.56GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 26668.000 | 47.188 54.741 -26.812 74.000 -7.553 PK
2 30716.000 | 55.137 64.020 -18.863 74.000 -8.883 PK
3 30716.000 | 38.717 47.600 -15.283 54.000 -8.883 AV
4 39263.000 | 52.932 52.030 -21.068 74.000 0.902 PK
5 |* 39263.000 | 42.753 41.850 -11.247 54.000 0.902 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Above 40GHz
Reading Measure | Measure Power
Frequency | Level @ Factor Level @ | Level @ ; Limit -,
(GHz) 1m (dB) 1m 3m (D\mg:}%) (PW/cm2) Polarities Result
(dBuV) (dBuV/m) | (@Buvim) | P
49.0635 18.78 46.15 64.93 55.39 0.09 90.00 Horizontal Pass
49.217 18.00 45.78 63.78 54.24 0.07 90.00 Vertical Pass
62.4985 24.66 41.31 65.97 56.43 0.12 90.00 Horizontal Pass
62.0965 25.05 41.35 66.40 56.86 0.13 90.00 Vertical Pass
83.226 34.53 44.22 78.75 69.21 2.21 90.00 Horizontal Pass
82.412 33.29 44.23 77.52 67.98 1.67 90.00 Vertical Pass
130.4235 10.75 57.12 67.87 58.33 0.18 90.00 Horizontal Pass
112.705 11.01 58.47 69.48 59.94 0.26 90.00 Vertical Pass
165.5534 12.47 59.75 72.22 62.68 0.49 90.00 Horizontal Pass
154.8104 12.57 60.72 73.29 63.75 0.63 90.00 Vertical Pass
Note:
1. Measure Level @ 1m = Reading Level @1m + Factor
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)
2. Measure Level @ 3m = Measure Level @ 1m + 20 * log(1m / 3m)
3. Power Density = (10"8 / 377) * {10*[(Measure Level @3m -120) / 20]}*2
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Appendix A.5.2 Operation Frequency Range 61 - 61.5 GHz

Site: SIP-AC3 Time: 2023/08/30 - 17:03
Limit: FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00997 25-2000MHz Polarity: Horizontal
EUT: HOST D Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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Frequency(MHz)
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 73.650 20.395 5.700 -19.605 40.000 14.695 QP
2 590.175 31.909 6.800 -14.091 46.000 25.109 QP
3 |* 644.980 36.596 10.200 -9.404 46.000 26.396 QP
4 681.840 31.213 5.000 -14.787 46.000 26.213 QP
5 792.905 32.904 4.900 -13.096 46.000 28.003 QP
6 997.090 34.949 4.800 -19.051 54.000 30.149 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Time: 2023/08/30 - 17:08
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: VULB 9168 00997 25-2000MHz Polarity: Horizontal
EUT: HOST D Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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Frequency(MHz)
No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 74.135 21.101 6.500 -18.899 40.000 14.601 QP
2 243.885 22.454 5.800 -23.546 46.000 16.654 QP
3 499.480 29.802 6.700 -16.198 46.000 23.102 QP
4 |* 593.085 37.261 12.000 -8.739 46.000 25.261 QP
5 935.980 31.924 2.600 -14.076 46.000 29.324 QP
6 1000.000 34.127 4.000 -19.873 54.000 30.127 QP

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m).
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Site: SIP-AC3 Time: 2023/08/28 - 15:58
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz-AC3 Polarity: Horizontal
EUT: HOST D Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 1595.000 54.177 70.782 -19.823 74.000 -16.605 PK
2 1595.000 38.685 55.290 -15.315 54.000 -16.605 AV
3 4264.000 52.717 60.907 -21.283 74.000 -8.190 PK
4 4264.000 33.710 41.900 -20.290 54.000 -8.190 AV
5 4774.000 60.787 68.201 -13.213 74.000 -7.414 PK
6 |* 4774.000 44.786 52.200 -9.214 54.000 -7.414 AV
7 7987.000 52.173 55.891 -21.827 74.000 -3.718 PK
8 7987.000 37.782 41.500 -16.218 54.000 -3.718 AV
9 17745.000 | 53.544 46.048 -20.456 74.000 7.496 PK
10 17745.000 | 42.396 34.900 -11.604 54.000 7.496 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).
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Site: SIP-AC3 Time: 2023/08/28 - 16:02
Limit: FCC Part15.209 _RSE(3m) Engineer: Barry Wu
Probe: HF907 102861 1-18GHz-AC3 Polarity: Vertical
EUT: HOST D Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type

(MHz) Level Level (dB) (dBpV/m) (dB/m)

(dBpV/m) (dBuVv)

1 1986.000 51.591 66.036 -22.409 74.000 -14.445 PK
2 1986.000 38.655 53.100 -15.345 54.000 -14.445 AV
3 4791.000 56.558 64.406 -17.442 74.000 -7.848 PK
4 4791.000 41.352 49.200 -12.648 54.000 -7.848 AV
5 17260.500 | 53.869 46.412 -20.131 74.000 7.457 PK
6 |* 17260.500 | 42.657 35.200 -11.343 54.000 7.457 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).
Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).
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Site: SIP-AC3 Time: 2023/08/28 - 17:20
Limit: FCC Part15.209 _RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Horizontal
EUT: HOST D Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 25799.000 | 48.346 56.836 -25.654 74.000 -8.489 PK
2 33884.000 | 52.073 59.128 -21.927 74.000 -7.055 PK
3 33884.000 | 41.145 48.200 -12.855 54.000 -7.055 AV
4 39406.000 | 54.191 54.040 -19.809 74.000 0.151 PK
5 |* 39406.000 | 44.101 43.950 -9.899 54.000 0.151 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Site: SIP-AC3 Time: 2023/08/28 - 17:39
Limit; FCC Part15.209 RSE(3m) Engineer: Barry Wu
Probe: BBHA 9170 00935 18-40GHz Polarity: Vertical
EUT: HOST D Power: AC 120V/60Hz
Note: Transmit at 60GHz (61.0GHz - 61.5GHz)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpV/m) (dB/m)
(dBpV/m) (dBuVv)
1 26657.000 | 48.575 55.783 -25.425 74.000 -7.209 PK
2 30595.000 | 52.636 61.619 -21.364 74.000 -8.983 PK
3 30595.000 | 38.218 47.200 -15.782 54.000 -8.983 AV
4 39648.000 | 54.835 53.880 -19.165 74.000 0.955 PK
5 |* 39648.000 | 44.805 43.850 -9.195 54.000 0.955 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m).

Note 3: Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB).

Note 4: Average measurement was not performed when peak measure level was lower than the average limit.
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Above 40GHz
Reading Measure | Measure Power Limit
Frequency Level @ Factor | Level @ | Level @ Density | (pW/cm2 | Polarities Result
(GHz) 1m (dB) 1m 3m (PW/cm?) )
(dBuV) (dBuV/m) | (@Buvim) | P
49.064 22.93 46.15 69.08 59.54 0.24 90 Horizontal Pass
49.1555 22.3 45.78 68.08 58.54 0.19 90 Vertical Pass
61.911 25.32 41.29 66.61 57.07 0.14 90 Horizontal Pass
60.795 26.05 41.55 67.6 58.06 0.17 90 Vertical Pass
83.1315 35.1 44.2 79.3 69.76 2.51 90 Horizontal Pass
83.4445 35.06 44.23 79.29 69.75 2.50 90 Vertical Pass
113.351 15.29 57.49 72.78 63.24 0.56 90 Horizontal Pass
120.725 15.24 57.15 72.39 62.85 0.51 90 Vertical Pass
153.4526 15.33 60.04 75.37 65.83 1.01 90 Horizontal Pass
160.3262 15.59 59.7 75.29 65.75 1.00 90 Vertical Pass
Note:
1. Measure Level @ 1m = Reading Level @1m + Factor
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) + Mixer Conversion Loss (dB)
2. Measure Level @ 3m = Measure Level @ 1m + 20 * log(1m / 3m)
3. Power Density = (10"8 / 377) * {10*[(Measure Level @3m -120) / 20]}*2
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Appendix A.6: Test Results of Conducted Emission on AC Mains

Site: SIP-SR2 Test Date: 2023/11/24

Temperature: 20.1°C Humidity: 50.5%

Limit: FCC_Part15.107_CE_AC Power_Class B Engineer: Miron Ding

Probe: SIP-SR2-ENV216_101684 _C Polarity: Line

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC
with input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz

a0

Level(dBuY)

-20
0.15 1 10 30
Frequency(MHz)

No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBuv) (dB)
(dBuVv) (dBuV)
1 * 0.154 51.119 41.204 -14.662 65.781 9.915 QP
2 0.154 35.699 25.784 -20.082 55.781 9.915 AV
3 0.170 48.933 38.962 -16.028 64.960 9.971 QP
4 0.170 35.084 25.113 -19.877 54.960 9.971 AV
5 0.194 44.458 34.404 -19.405 63.864 10.055 QP
6 0.194 32.610 22.555 -21.254 53.864 10.055 AV
7 0.214 42.815 32.790 -20.234 63.049 10.025 QP
8 0.214 32.480 22.455 -20.569 53.049 10.025 AV
9 0.458 34.777 25.047 -21.952 56.729 9.730 QP
10 0.458 29.206 19.476 -17.523 46.729 9.730 AV
11 17.006 37.656 27.346 -22.344 60.000 10.310 QP
12 17.006 26.698 16.388 -23.302 50.000 10.310 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV) = Reading Level (dBuV) + Factor (dB).
Note 3: Factor (dB) = Cable Loss (dB) + LISN Factor (dB).
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Site: SIP-SR2 Test Date: 2023/11/24

Temperature: 20.1°C Humidity: 50.5%

Limit: FCC_Part15.107_CE_AC Power _Class B Engineer: Miron Ding

Probe: SIP-SR2-ENV216_101684 _C Polarity: Neutral

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC
with input voltage 120Vac, 60Hz

Test Mode: Transmit on 57.0 - 61.56 GHz

a0

Level(dBuY)

Frequency(MHz)

No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBuVv) (dB)
(dBuVv) (dBuV)
1 * 0.158 50.759 41.119 -14.809 65.568 9.640 QP
2 0.158 35.424 25.783 -20.145 55.568 9.640 AV
3 0.178 45.811 36.171 -18.767 64.578 9.640 QP
4 0.178 31.692 22.052 -22.886 54.578 9.640 AV
5 0.446 35.869 26.159 -21.081 56.949 9.710 QP
6 0.446 27.718 18.008 -19.231 46.949 9.710 AV
7 0.470 36.056 26.346 -20.458 56.514 9.710 QP
8 0.470 25.349 15.639 -21.165 46.514 9.710 AV
9 3.346 27.136 17.341 -28.864 56.000 9.794 QP
10 3.346 17.170 7.375 -28.830 46.000 9.794 AV
11 16.986 35.484 25.211 -24.516 60.000 10.273 QP
12 16.986 24.365 14.092 -25.635 50.000 10.273 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV) = Reading Level (dBuV) + Factor (dB).
Note 3: Factor (dB) = Cable Loss (dB) + LISN Factor (dB).
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Site: SIP-SR2 Time: 2023/09/07 - 17:37

Temperature: 26.5°C Humidity: 65.5%

Limit;: FCC_Part15.207 _CE_AC Power Engineer: Mark Long

Probe: SIP-SR2-ENV216_101684 _C Polarity: Line

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC
with input voltage 120Vac, 60Hz

Test Mode: Transmit on 61.0 - 61.5 GHz
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpVv) (dB)
(dBuVv) (dBuV)
1 0.158 53.524 43.601 -12.044 65.568 9.923 QP
2 0.158 37.015 27.092 -18.554 55.568 9.923 AV
3 0.190 46.771 36.711 -17.266 64.037 10.060 QP
4 0.190 33.100 23.040 -20.937 54.037 10.060 AV
5 0.238 40.851 30.945 -21.315 62.166 9.906 QP
6 0.238 28.979 19.073 -23.187 52.166 9.906 AV
7 0.382 37.236 27.505 -21.000 58.236 9.731 QP
8 0.382 28.028 18.297 -20.208 48.236 9.731 AV
9 0.430 44.360 34.630 -12.892 57.253 9.730 QP
10 | * 0.430 36.090 26.360 -11.163 47.253 9.730 AV
11 3.886 29.349 19.500 -26.651 56.000 9.849 QP
12 3.886 21.450 11.601 -24.550 46.000 9.849 AV

Note 1: " * ", means this data is the worst emission level.
Note 2: Measure Level (dBuV) = Reading Level (dBuV) + Factor (dB).
Note 3: Factor (dB) = Cable Loss (dB) + LISN Factor (dB).
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Site: SIP-SR2 Time: 2023/09/07 - 17:41

Temperature: 26.5°C Humidity: 65.5%

Limit;: FCC_Part15.207 _CE_AC Power Engineer: Mark Long

Probe: SIP-SR2-ENV216_101684 _C Polarity: Neutral

EUT: Presence Sensor Module GR8V23 Power: Powered by USB Port DC 5.0V via PC

with input voltage 120Vac, 60Hz

Test Mode: Transmit on 61.0 - 61.5 GHz

Level(dBuV)
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No | Mark | Frequency | Measure Reading Margin Limit Factor Type
(MHz) Level Level (dB) (dBpVv) (dB)
(dBuVv) (dBuV)
1 0.154 50.784 41.143 -14.997 65.781 9.641 QP
2 0.154 29.933 20.292 -25.849 55.781 9.641 AV
3 0.166 46.645 37.005 -18.514 65.158 9.640 QP
4 0.166 26.777 17.137 -28.381 55.158 9.640 AV
5 0.190 45.941 36.288 -18.095 64.037 9.654 QP
6 0.190 30.278 20.625 -23.758 54.037 9.654 AV
7 0.226 40.381 30.696 -22.214 62.595 9.686 QP
8 0.226 28.386 18.700 -24.209 52.595 9.686 AV
9 0.434 46.798 37.088 -10.378 57.176 9.710 QP
10 | * 0.434 37.658 27.948 -9.518 47.176 9.710 AV
11 3.726 27.714 17.897 -28.286 56.000 9.817 QP
12 3.726 19.557 9.740 -26.443 46.000 9.817 AV

Note 1: " * ", means this data is the worst emission level.

Note 2: Measure Level (dBuV) = Reading Level (dBuV) + Factor (dB).

Note 3: Factor (dB) = Cable Loss (dB) + LISN Factor (dB).
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